
PX-65011

REF NO. PART NO. DESCRIPTION QTY

2 0430268 HANDLE 1

3 0430308 POWER CORD 1

4 0390031 CORD SUPPORT 1

5 0260018 CORD BAND 1

5 940019060 HOSE BAND 1

6 0438066 CHAIN ASSEMBLY 1

7 703305100 SCREW 2

8 827305005 M5 NUT 1

9 707820074 M4*6 SCREW 1

10 703305102 SCREW 2

11 0430284 HEAD GASKET 1

12 743605031 M6*18 HEX BOLT 4

14 0430280 IMPELLER 1

15 0430273 BACK LINER 1

16 0430271 FRONT COVER 1

17 889955125 O RING 1

18 734505037 M5*20 SOCKET BOLT 3

19 0430243 MECHANICAL SEAL 1

21 0390025 ADJUSTING WASHER 2

22 0390037 BOLT (M10 x M12) 1

REF NO. PART NO. DESCRIPTION QTY

23 854255010 M10 SEAL WASHER 2

24 0430274 CASING* 1

25 0430269 SUCTION COVER 1

26 0430270 STRAINER 1

27 0430272 DELIVERY FLANGE* 1

28 0430283 DEL. FLANGE GASKET 1

29 0430290 STUD BOLT 2

30 846005008 WASHER 5

31 835305008 M8 NUT 3

35 735705162 BOLT 3

36 0340142 SEAL RING 1

37 0340153 SCREW (M6 x M8) 1

38 340277 THRUST WASHER 1

39 895154014 THRUST OIL SEAL 1

40 0430299 THRUST GASKET 1

42 845305008 TOOTHED WASHER 1

43 846505008 WASHER 1

45 0430392 CONDENSER 1

46 893555043 SHAFT OIL SEAL (PS-PKS) 1

Submersible pump

Tel.: 1 800 463-4412    Fax.: 1 800 665-0349

Head Office
6500 Armand-Viau street 
Quebec   QC   G2C 2J6

Ontario
241 Consortium Court 
London   ON   N6E 2S8


